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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing
Center (SRTC).

The test results relate only to individual items of the samples which have been tested.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: 15th Building, No.30 Shixing Street, Shijingshan District, P.R.China
City: Beijing

Country or Region: | P.R.China

Contacted person: | LiuJia

Tel: +86 10 57996183
Fax: +86 10 57996388
Email: livjiaf@srtc.org.cn

1.3 Applicant’s details

Company: Hisense International Co., Ltd.

Address: Floor 22, Hisense Tower, 17 Donghai Xi Road, Qingdao, 266071, China
City: Qingdao

Country or Region: | China

Grantee Code: 2ADOB

Contacted person: Zhang Kelin

Tel: +86-532-55753242

Fax: ---

Email: zhangkelin@hisense.com

1.4 Manufacturer’s details

Company: Hisense Communications Co., Ltd.

Address: 218 Qianwangang Road, Economic & Technological Development Zone,
Qingdao, Shandong Province, P.R. China

City: Qingdao

Country or Region: | China

Contacted person: Li Xin

Tel: +86-532-55755993

Fax: ---

Email: linxin12@hisense.com

The State Radio_monitoring_center Testing Center (SRTC) Page number: 2 of 74

Tel: 86-10-57996183
Fax: 86-10-57996388 20170915V1.1.0




SRTC

No.: SRTC2017-9004(F)-17101001(B)

T B et b it Ty FCC ID: 2ADOBL675PRO
BRI

1.5 Test Environment

Date of Receipt of test sample at SRTC: 2017.04.24

Testing Start Date: 2017.04.27

Testing End Date: 2017.10.23

Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 38
Maximum Extreme 55 40
Minimum Extreme -10

Normal Supply Voltage (V d.c.): 3.8
Maximum Extreme Supply Voltage (V d.c.): 4.35
Minimum Extreme Supply Voltage (V d.c.): 3.5
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2 DESCRIPTION OF THE DEVICE UNDER TEST

2.1Final Equipment Build Status

WCDMA Band I
Tx:1850~1910MHz Rx:1930~1990MHz
Frequency Range WCDMA Band IV:
quency Rang Tx:1710~1755MHz Rx:2110~2155MHz
WCDMA Band V:
Tx:824~849MHz Rx:869~894MHz
WCDMA Band 11:24.0dBm
Rated Output Power WCDMA Band 1V:24.0dBm
WCDMA Band V:24.0dBm
Modulation Type QPSK
Emission Designator 4M50FOW
Duplex Mode FDD
WCDMA Band 11:80MHz
Duplex Spacing WCDMA Band IV:400MHz
WCDMA Band V:45MHz
Antenna Type PIFA Antenna
Power Supply Battery or Charger
HW Version V1.00
SW Version L1402.6.02.02.MX05
IMEI 863721030068834
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2.2 Support Equipment

The following support equipment was used to exercise the DUT during testing:
Battery 1

Equipment Battery

Manufacturer TMB

Model Number LIW38238

Serial Number

Battery 2

Equipment Battery

Manufacturer VEKEN

Model Number LIW38238

Serial Number

As the information described above, there are one models of battery manufactured by two
companies. The relevant tests have been performed in order to verify in which combination
case (EUT exercised by one models of battery manufactured by two companies) the EUT
would have the worst features. So all the tests shown in this test report are performed when
the EUT exercised by the battery 1 manufactured by TMB.

Note: The EUT is the variation of the original equipment. Conduction data is derived from the
report: SRTC2017-9004 (F) -0041.
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

3 REFERENCE SPECIFICATION

Specification Version Title
2.1046 July 7, 1998 Measurements required: RF power output.
2.1049 July 7, 1998 Measurements required: Occupied bandwidth.
9 1051 July 7, 1998 Measurements required: Spurious emissions at antenna
terminals.
9 1053 July 7, 1998 Measurements required: Field strength of spurious
radiation.
2.1055 Dec. 9, 2003 Measurements required: Frequency stability.
22.355 Oct. 17, 1996 Frequency tolerance.
22.913 Dec. 15, 2004 Effective radiated power limits.
22.917 Dec. 17, 2002 Emission limitations for cellular equipment.
24.232 May 2, 2008 Power and antenna height limits.
24.235/27.54 N/A Frequency stability.
24.238 Dec. 17, 2002 Emission limitations for Broadband PCS equipment.
27.50 Apr. 7, 1997 Power limits and duty cycle.
27.53 Apr. 7, 1997 Emission limits.
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4 KEY TO NOTES AND RESULT CODES

The following are the definition of the test result.

Code Meaning
PASS Test result shows that the requirements of the relevant specification have
been met.
FAIL Test result shows that the requirements of the relevant specification have
not been met.
N/T Test case is not tested.
NTC Nominal voltage, Normal Temperature
HV High voltage, Normal Temperature
LV Low voltage, Normal Temperature
HTHV high voltage, High Temperature
LTHV High voltage, Low Temperature
HTLV Low voltage, High Temperature
LTLV Low voltage, Low Temperature
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Tel: 86-10-57996183
Fax: 86-10-57996388 20170915V1.1.0




SRTC

The S s, i soes Tetti S
[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

5 RESULT SUMMARY

No. Test case FCC reference Verdict
1 RF Power Output 22.913(a)/24.232(b) Pass
Effective Radiated Power and
2 22.913(a)/24.232(b) /27.50(d)(4) Pass
Effective Isotropic Radiated Power
3 Occupied Bandwidth 2.1049/27.53(h)(1) Pass
4 Emission Bandwidth 22.917(b)/24.238(b) Pass
5 Spurious Emissions at antenna 2.1051/22.917(a)/24.238(a)/ 5
ass
terminal 27.53(h)
6 Band Edges Compliance 22.917(b)/24.238(b)/ 27.53(h) Pass
7 Frequency Stability 2.1055/22.355/24.235/27 .54 Pass
. _ o 2.1053/22.917(a)/24.238(a)/
8 Radiated Spurious Emissions Pass
27.53(h), 27.53(9)
9 Peak-Average Ratio 24.232(d)/ 27.50(d)(5) Pass
This Test Report Is Issued by: Checked by:

Mr. Peng Zhen %— % a:\;{/‘

Ms. Liu Jia /;;VJ)
R

Tested by:

Mr. He Dengshun 4 a‘]’ ’7‘]/5 u)é

Issued date:

2017.10.24
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6 TEST RESULT
6.1 RF Power Output-FCC Part22.913(a)/Part24.232(b)

Ambient condition:

Temperature Relative humidity Pressure
23°C 42% 101.9kPa
Test Setup:
RF output
EUT WCDMA Mobile Station Tester
WCDMA band Il

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

The measurement will be conducted at three channels N09262, No9400 and No09538
(Bottom, middle and top channels of WCDMA band Il)

Limits <24dBm

WCDMA band V
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

The measurement will be conducted at three channels No4132, No4183 and No4233
(Bottom, middle and top channels of WCDMA band V)

Limits <24dBm
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WCDMA band IV
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

The measurement will be conducted at three channels No1312, No1412 and No1513
(Bottom, middle and top channels of WCDMA band V)

Limits <24dBm

Test result:
The test results are shown in Appendix A.
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6.2 Effective Isotropic Radiated Power-FCC 22.913(a)/24.232(b) /27.50(d)(4)

Ambient condition:

20.8°C 36.5% 100.9kPa

Test setup:

Receiving Antenna

Fiter Amplifier

Altenuator

Step 1
Signal
SA Substitute Generstor
Artenna
W L
. p* "y
5 YL 1ir)
g Receiving Artenns
=
1E - G
Yvy
Step 2
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WCDMA band Il

Test procedure:

The measurements procedures in TIA-603C-2004 are used.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4
meters high non-conductive table at a 3 meters test distance from the test receive antenna.
A receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 2.4m and varies in certain range to find the maximum power value. A
radio link shall be established between EUT and Tester. The output power of the cell signal
of the tester will be decreased until the output power of the EUT reach a maximum value. A
peak detector is used and RBW is set to 3MHz. Then the height of receive antenna shall be
moved from 1 to 4 meters, and the antenna shall be performed under horizontal and vertical
polarization. The turn table shall be rotated from 0 to 360 degrees for detecting the
maximum power value on spectrum analyzer or receiver. And the maximum value of the
receiver should be recorded as (Pr).

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator. To repeat
the same procedure as step1 and the level of signal generator will be adjusted till the same
power value on the spectrum analyzer or receiver. The ERP/EIRP of the EUT can be
calculated through the level of the signal generator, cable loss, the gain of the substitution
antenna and the reading of the spectrum analyzer or receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
the Substitution Antenna Gain (Ga).

The measurement results are obtained as described below:

Power (EIRP) = Pmea+ Pca+ Ga

The measurement will be done at three channels N09262, No9400 and No9538 (Bottom,
middle and top channels of WCDMA band II).

Limits <33dBm
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WCDMA band V

Test procedure:

The measurements procedures in TIA-603C-2004 are used.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4
meters high non-conductive table at a 3 meters test distance from the test receive antenna.
A receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 2.4m and varies in certain range to find the maximum power value. A
radio link shall be established between EUT and Tester. The output power of the cell signal
of the tester will be decreased until the output power of the EUT reach a maximum value. A
peak detector is used and RBW is set to 3MHz. Then the height of receive antenna shall be
moved from 1 to 4 meters, and the antenna shall be performed under horizontal and vertical
polarization. The turn table shall be rotated from 0 to 360 degrees for detecting the
maximum power value on spectrum analyzer or receiver. And the maximum value of the
receiver should be recorded as (Pr).

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator. To repeat
the same procedure as step1 and the level of signal generator will be adjusted till the same
power value on the spectrum analyzer or receiver. The ERP/EIRP of the EUT can be
calculated through the level of the signal generator, cable loss, the gain of the substitution
antenna and the reading of the spectrum analyzer or receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
the Substitution Antenna Gain (Ga).

The measurement results are obtained as described below:
Power (EIRP) = Pmea+ Pca+ Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

The measurement will be done at three channels No4132, No4183 and No4233 (Bottom,
middle and top channels of WCDMA band V)

Limits | <38.5dBm
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WCDMA band IV

Test procedure:

The measurements procedures in TIA-603C-2004 are used.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4
meters high non-conductive table at a 3 meters test distance from the test receive antenna.
A receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 2.4m and varies in certain range to find the maximum power value. A
radio link shall be established between EUT and Tester. The output power of the cell signal
of the tester will be decreased until the output power of the EUT reach a maximum value. A
peak detector is used and RBW is set to 3MHz. Then the height of receive antenna shall be
moved from 1 to 4 meters, and the antenna shall be performed under horizontal and vertical
polarization. The turn table shall be rotated from 0 to 360 degrees for detecting the
maximum power value on spectrum analyzer or receiver. And the maximum value of the
receiver should be recorded as (Pr).

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator. To repeat
the same procedure as step1 and the level of signal generator will be adjusted till the same
power value on the spectrum analyzer or receiver. The ERP/EIRP of the EUT can be
calculated through the level of the signal generator, cable loss, the gain of the substitution
antenna and the reading of the spectrum analyzer or receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
the Substitution Antenna Gain (Ga).

The measurement results are obtained as described below:

Power (EIRP) = Pmea+ Pca+ Ga

The measurement will be done at three channels No1312, No1412 and No1513 (Bottom,
middle and top channels of WCDMA band V).

Limits <33dBm

Test result:
The test results are shown in Appendix B.
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6.3 Occupied Bandwidth-FCC 2.1049/27.53(h)(1)

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

WCDMA Mobile Station Tester

RF output Power
EUT Splitter

Spectrum Analyzer

WCDMA band Il
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The occupied bandwidth is measured using spectrum analyzer. RBW is set
to 51kHz on spectrum analyzer. The bandwidth of 99% power can be read on spectrum
analyzer.

The measurement will be conducted at three channels N09262, No9400 and No09538
(Bottom, middle and top channels of WCDMA band II)

Limits: No specific occupied bandwidth requirements in part 2.1049
WCDMA band V

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The occupied bandwidth is measured using spectrum analyzer. RBW is set
to 30kHz on spectrum analyzer. The bandwidth of 99% power can be read on spectrum
analyzer.

The measurement will be conducted at three channels No4132, No4183 and No4233
(Bottom, middle and top channels of WCDMA band V)

Limits: No specific occupied bandwidth requirements in part 2.1049
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WCDMA band IV
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The occupied bandwidth is measured using spectrum analyzer. RBW is set
to 51kHz on spectrum analyzer. The bandwidth of 99% power can be read on spectrum
analyzer.

The measurement will be conducted at three channels No1312, No1412 and No1513
(Bottom, middle and top channels of WCDMA band V)

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:
The test results are shown in Appendix A.
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6.4 Emission Bandwidth-FCC 22.917(b)/24.238(b)

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

WCDMA Mobile Station Tester

RF output Power
EUT Splitter

Spectrum Analyzer

WCDMA band Il
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The emission bandwidth is measured using spectrum analyzer. RBW is set
to 30kHz on spectrum analyzer. The bandwidth of -26dBc power can be read on spectrum
analyzer.

The measurement will be conducted at three channels N09262, No9400 and No09538
(Bottom, middle and top channels of WCDMA band 1)

Limits: No specific emission bandwidth requirements in part 24.238(b)
WCDMA band V

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The emission bandwidth is measured using spectrum analyzer. RBW is set
to 30kHz on spectrum analyzer. The bandwidth of -26dBc power can be read on spectrum
analyzer.

The measurement will be conducted at three channels N09262, No9400 and No09538
(Bottom, middle and top channels of WCDMA band V)

Limits: No specific emission bandwidth requirements in part 22.917(b)
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WCDMA band IV
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The emission bandwidth is measured using spectrum analyzer. RBW is set
to 30kHz on spectrum analyzer. The bandwidth of -26dBc power can be read on spectrum
analyzer.

The measurement will be conducted at three channels No1312, No1412 and No1513
(Bottom, middle and top channels of WCDMA band V)

Limits: No specific emission bandwidth requirements in part 24.238(b)

Test result:
The test results are shown in Appendix A.
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6.5 Spurious Emissions at antenna terminal-FCC 2.1051/22.917(a)/24.238(a)/ 27.53(h)

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

WCDMA Mobile Station Tester

RF output Power
EUT Splitter

Spectrum Analyzer

WCDMA band Il
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10" harmonic of the carrier). The
peak detector is used and RBW is set to 1MHz on spectrum analyzer.

The measurement will be conducted at one channel No9400 (middle channel of WCDMA
band Il)

Limits <-13dBm

WCDMA band V

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The spectrum
analyzer scans from 30MHz to 9GHz (higher than the 10" harmonic of the carrier). The peak
detector is used and RBW is set to TMHz on spectrum analyzer.

The measurement will be conducted at one channel No4183 (middle channel of WCDMA
band V)

Limits <-13dBm
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WCDMA band IV
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10" harmonic of the carrier). The
peak detector is used and RBW is set to 1MHz on spectrum analyzer.

The measurement will be conducted at one channel No1412 (middle channel of WCDMA
band 1V)

Limits <-13dBm

Test result:
The test results are shown in Appendix A.
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6.6 Band Edges Compliance-FCC 22.917(b)/24.238(b)/ 27.53(h)

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

WCDMA Mobile Station Tester

RF output Power
EUT Splitter

Spectrum Analyzer

WCDMA band Il
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The peak
detector is used and RBW is set to at least 1% of the emission bandwidth on spectrum
analyzer.

The measurement will be conducted at two channels N09262 and No9538 (Bottom and top
channels of WCDMA band Il)

Limits <-13dBm

WCDMA band V

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The peak
detector is used and RBW is set to at least 1% of the emission bandwidth on spectrum
analyzer.

The measurement will be conducted at two channels No4132 and No4233 (Bottom and top
channels of WCDMA band V)

Limits <-13dBm
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WCDMA band IV
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The peak
detector is used and RBW is set to at least 1% of the emission bandwidth on spectrum
analyzer.

The measurement will be conducted at two channels No1312 and No1513 (Bottom and top
channels of WCDMA band 1V)

Limits <-13dBm

Test result:
The test results are shown in Appendix A.
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6.7 Frequency Stability-FCC 2.1055/22.355/24.235/27.54

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test setup:

Climate Chamber

EUT

WCDMA Mobile Station Tester

DC
Power Supply

WCDMA band i
Test Procedure:

A radio link shall be established between EUT and Tester. The tester will sample the
transmitter RF output signal and measure its frequency. The temperature inside the climate
chamber is varied from -30 to +50°C in 10°C step size, and also the DC power supply
voltage to the EUT is varied from LV to HV. The measurement will be conducted at three
channels N09262, No9400 and No9538 (Bottom, middle and top channels of WCDMA band
).

Limits: No specific frequency stability requirements in part 2.1055 and part 24.235.

WCDMA band V
Test Procedure:

A radio link shall be established between EUT and Tester. The tester will sample the
transmitter RF output signal and measure its frequency. The temperature inside the climate
chamber is varied from -30 to +50°C in 10°C step size, and also the DC power supply
voltage to the EUT is varied from LV to HV. The measurement will be conducted at three
channels No4132, No4183 and No4233 (Bottom, middle and top channels of WCDMA band
V).

Limits: No specific frequency stability requirements in part 2.1055 and part 22.355.
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WCDMA band IV
Test Procedure:

A radio link shall be established between EUT and Tester. The tester will sample the
transmitter RF output signal and measure its frequency. The temperature inside the climate
chamber is varied from -30 to +50°C in 10°C step size, and also the DC power supply
voltage to the EUT is varied from LV to HV. The measurement will be conducted at three
channels No1312, No1412 and No1513 (Bottom, middle and top channels of WCDMA band
V).

Limits: No specific frequency stability requirements in part 2.1055 and part 24.235.

Test result:
The test results are shown in Appendix A.
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6.8 Radiated Spurious Emissions-FCC 2.1053/22.917(a)/24.238(a)/ 27.53(h), 27.53(g)

Ambient condition:

20.8°C 36.5% 100.9kPa

Test Setup:
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Fiter Amplifier
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Step 1
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Step 2
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WCDMA band Il

Test procedure:

The measurements procedures in TIA-603C-2004 are used.

The spectrum was scanned from 30MHz to the 10" harmonic of the highest frequency
generated within the equipment.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4
meter high non-conductive table at a 3 meter test distance from the test receive antenna. A
receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 2.4m and varies in certain range to find the maximum power value. A
radio link shall be established between EUT and Tester. The output power of the cell signal
of the tester will be decreased until the output power of the EUT reach a maximum value.
The measurement is carried out using a spectrum analyzer or receiver. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10" harmonic of the carrier). The
peak detector is used and RBW is set to 1MHz on spectrum analyzer. Then the antenna
height and turn table rotation is adjusted till the maximum power value is founded on
spectrum analyzer or receiver. A notch filter is necessary in the band near to the carrier
frequency. A high pass filter is needed to avoid the distortion of the testing equipment in the
band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator and the level
will be adjusted till the same power value on the spectrum analyzer or receiver. The level of
the spurious emissions can be calculated through the level of the signal generator, cable
loss, the gain of the substitution antenna and the reading of the spectrum analyzer or
receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
the Substitution Antenna Gain (Ga).

Calculation procedure:

The data of cable loss and antenna gain has been calibrated in full testing frequency range
before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and
antenna gain. The basic equation with a sample calculation is as followed:

Power(EIRP) = Pmeat Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP - 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an
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antenna gain of 11dB are added.
P=PmeatPcatGa=(-20dBm)+(-30dB)+(11dB)= -39dBm

The measurement will be done at carrier frequencies that pertain to bottom (Channel 9262),
middle (Channel 9400) and top (Channel 9538) channels of WCDMA band II.

WCDMA band V

Test procedure:

The measurements procedures in TIA-603C-2004 are used.

The spectrum was scanned from 30MHz to the 10" harmonic of the highest frequency
generated within the equipment.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4
meter high non-conductive table at a 3 meter test distance from the test receive antenna. A
receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 2.4m and varies in certain range to find the maximum power value. A
radio link shall be established between EUT and Tester. The output power of the cell signal
of the tester will be decreased until the output power of the EUT reach a maximum value.
The measurement is carried out using a spectrum analyzer or receiver. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10" harmonic of the carrier). The
peak detector is used and RBW is set to 1TMHz on spectrum analyzer. Then the antenna
height and turn table rotation is adjusted till the maximum power value is founded on
spectrum analyzer or receiver. A notch filter is necessary in the band near to the carrier
frequency. A high pass filter is needed to avoid the distortion of the testing equipment in the
band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator and the level
will be adjusted till the same power value on the spectrum analyzer or receiver. The level of
the spurious emissions can be calculated through the level of the signal generator, cable
loss, the gain of the substitution antenna and the reading of the spectrum analyzer or
receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
the Substitution Antenna Gain (Ga).

Calculation procedure:

The data of cable loss and antenna gain has been calibrated in full testing frequency range
before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and
antenna gain. The basic equation with a sample calculation is as followed:
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Power(EIRP) = Pmeat Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP - 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an
antenna gain of 11dB are added.
P=PmeatPcatGa=(-20dBm)+(-30dB)+(11dB)= -39dBm

The measurement will be done at carrier frequencies that pertain to bottom (Channel 4132),
middle (Channel 4183) and top (Channel 4233) channels of WCDMA band V.

WCDMA band IV

Test procedure:

The measurements procedures in TIA-603C-2004 are used.

The spectrum was scanned from 30MHz to the 10" harmonic of the highest frequency
generated within the equipment.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4
meter high non-conductive table at a 3 meter test distance from the test receive antenna. A
receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 2.4m and varies in certain range to find the maximum power value. A
radio link shall be established between EUT and Tester. The output power of the cell signal
of the tester will be decreased until the output power of the EUT reach a maximum value.
The measurement is carried out using a spectrum analyzer or receiver. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10" harmonic of the carrier). The
peak detector is used and RBW is set to 1MHz on spectrum analyzer. Then the antenna
height and turn table rotation is adjusted till the maximum power value is founded on
spectrum analyzer or receiver. A notch filter is necessary in the band near to the carrier
frequency. A high pass filter is needed to avoid the distortion of the testing equipment in the
band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator and the level
will be adjusted till the same power value on the spectrum analyzer or receiver. The level of
the spurious emissions can be calculated through the level of the signal generator, cable
loss, the gain of the substitution antenna and the reading of the spectrum analyzer or
receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
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the Substitution Antenna Gain (Ga).

Calculation procedure:

The data of cable loss and antenna gain has been calibrated in full testing frequency range
before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and
antenna gain. The basic equation with a sample calculation is as followed:

Power(EIRP) = Pmeat Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP - 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an
antenna gain of 11dB are added.

P=PmeatPcatGa=(-20dBm)+(-30dB)+(11dB)= -39dBm

The measurement will be done at carrier frequencies that pertain to bottom (Channel 1312),
middle (Channel 1412) and top (Channel 1513) channels of WCDMA band IV.

Test result:
The test results are shown in Appendix B.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 29 of 74
Tel: 86-10-57996183
Fax: 86-10-57996388 20170915V1.1.0



iz
: ;IQ ' ( : No.: SRTC2017-9004(F)-17101001(B)
g i FCC ID: 2ADOBL675PRO

The S s, i soes Tetti S
[Ear o e s e e

6.9 Peak-Average Ratio -FCC 24.232(d)/ 27.50(d)(5)

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

Mobile Station Tester

RF output Power
EUT Splitter

Spectrum Analyzer

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell signal
of the testing equipment will be decreased until the output power of the EUT reach a maximum value.
The Peak-Average Ratio is measured using spectrum analyzer. RBW is set to 30kHz on spectrum
analyzer. The Peak-Average Ratio can be read on spectrum analyzer.

Limits: the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

Test result:
The test results are shown in Appendix A
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7 MEASUREMENT UNCERTAINTIES

ltems Uncertainty
RF Power Output U=0.6 dB
Occupied Bandwidth 3kHz
9kHz~2GHz U=1.2dB
) o 2G~3.6GHz U=1.4dB
Spurious Emissions
3.6G~8GHz U=2.2dB
8G~12.75GHz U=2.7dB
Band Edges Compliance 1.2dB
Frequency Stability U=48 Hz
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8 TEST EQUIPMENTS

No. Name/Model Manufacturer S/N Calibration | Calibration
Date Due Date
1 | E5515C(8960) Mobile Agilent MY48367401 | 2017.8.20 | 2018.8.19
Station Tester
2 N9020A Agilent MY48010771 | 2017.8.20 | 2018.8.19
Spectrum Analyzer
DC Power Supply .
3 E3645A Agilent MY40000740 | 2017.8.20 | 2018.8.19
4 | Power Splitter 11850C Agilent 026057 2017.8.20 | 2018.8.19
5 | Temperature chamber ESPEC 92000390 | 2017.8.20 | 2018.8.19
SH241
12.65mx8.03mx=7.50m
6 Fully-Anechoic FRANKONIA
Chamber
Turn table
7 Diameter:1m HD o o o
Antenna master
8 FAC(MA4.0) MATURO
HF 906
9 Double-Ridged R&S 100030 | 2017.8.20 | 2018.8.19
Waveguide Horn
Antenna
10 HL562 Ultra log R&S 100016 2017.8.20 | 2018.8.19
antenna
11 3160-09 Receive | g1\ WARZ-BECK | 002058-002 | 2017.8.20 | 2018.8.19
antenna
12 ESI 40 EMI test R&S 100015 | 2017.8.20 | 2018.8.19
receiver
13 Radio tester CMU 200 114667 2017.8.20 | 2018.8.19
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APPENDIX A — TEST DATA OF CONDUCTED EMISSION

Please refer to the attachment.

APPENDIX B — TEST DATA OF RADIATED EMISSION

Please refer to the attachment.

APPENDIX C — TEST SETUP

Please refer to the attachment.
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No.: SRTC2017-9004(F)-17101001(B)

FCC ID: 2ADOBL675PRO

APPENDIX A — TEST DATA OF CONDUCTED EMISSION

RF Power Output-FCC Part24.232(b)

WCDMA band I
WCDMA Mode:
Carrier frequency RF Power Output
Channel No.
(MHz) (dBm)
1852.4 9262 22.23
1880.0 9400 22.14
1907.6 9538 22.42
HSDPA/HSUPA Mode:
Carrier frequency RF Power Output
Channel No.
(MHz) (dBm)
1852.4 9262 21.34
1880.0 9400 21.12
1907.6 9538 21.18
WCDMA band V
WCDMA Mode:
Carrier frequency RF Power Output
(MHz) Channel No. (dBm)
826.4 4132 22.12
836.6 4183 22.42
846.6 4233 22.26
HSDPA/HSUPA Mode:
Carrier frequency RF Power Output
(MHz) Channel No. (dBm)
826.4 4132 21.27
836.6 4183 21.36
846.6 4233 21.28
WCDMA band IV
WCDMA Mode:
Carrier frequency RF Power Output
(MHz) Channel No. (dBm)
1712.4 1312 22.36
1732.4 1412 22.62
1752.6 1513 2217
HSDPA/HSUPA Mode:
Carrier frequency RF Power Output
(MHz) Channel No. (dBm)
1712.4 1312 21.14
1732.4 1412 21.26
1752.6 1513 21.18
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Occupied Bandwidth-FCC Part2.1049

WCDMA band I
WCDMA Mode:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (MHz)
1852.4 9262 4.2532
1880.0 9400 4.2153
1907.6 9538 4.2366
HSDPA/HSUPA Mode:
Carrier frequency Channel No Bandwidth of 99% Power
(MHz) ' (MHz)
1852.4 9262 4.2121
1880.0 9400 4.2092
1907.6 9538 4.2270
WCDMA band V
WCDMA Mode:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (MHZ)
826.4 4132 4.1903
836.6 4183 4.2213
846.6 4233 4.2328
HSDPA/HSUPA Mode:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (MHZ)
826.4 4132 4.2114
836.6 4183 4.2345
846.6 4233 4.2177
WCDMA band IV
WCDMA Mode:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (MHz)
1712.4 1312 4.2146
1732.4 1412 4.2397
1752.6 1513 4.2169
HSDPA/HSUPA Mode:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (MHZ)
1712.4 1312 4.2220
1732.4 1412 4.2348
1752.6 1513 4.2079
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Tres S0 Fuiuful rooabuisg ot bd Tablin Cbmns
(e e i L
WCDMA band Il
WCDMA Mode:
T g S perarn Snahisar - Ovoaped BW
1 T D047 Pl My 22, L7
VBW 510.00 kHz Cafitar Fraq: 1382800000 OHz Radio Sud Mene
e o v Trig: Fres Run Avgitald = 1010

A Gabe: | aw ™ bsten: 40 88 Radic Davics: BTS

#VBW 510 kHz

Occupied Bandwidth Total Power
4.2532 MHz

Transmit Freq Error -6.568 kHz OBW Power

¥ dB Bandwidth 4.844 MHz x dB

Le=r STATUL

Channel 9262

T g S perarn Snahisar - Ovoaped BW

X H B2 7T P My 2

Center Freq 1.880000000 GHz o itar Frag: 1500000000 GHz Radia Sud Mons
— nF ' Trg:FresHun Avgiald> 1010

P Goln: | aw Eittan; 40 A Radic Oavice: BTS

Riéf Ofts4t 7.5 4B
et 0.00 dBm

#VBW 510 kHz

Occupied Bandwidth Total Power

4.2153 MHz

Transmit Freq Error -15.803 kHz OBW Power 8900 %
¥ dB Bandwidith 4.849 MHz % dB =26.00 dB

Le=r STATUL

Channel 9400

The State Radio_monitoring_center Testing Center (SRTC) Page number: 36 of 74
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

L hgiet Spertien Anakger - Oocapied BW

Ref Value 31.00 dBm__

-
PGl aw

iRes BW 51 kHz

Occupied Bandwidth

Cantar Freq: 1507600000 GHz

" Trig: Fres Run Fegiald = 1010

Bhttan: 40 A

WVBW 510 kHz

Total Power

4.2366 MHz
Transmit Freq Emror -8.188 kHz QBW Power
¥ dB Bandwidith 4,872 MHz x dB

e
DCEG: = PM My, 017 -
Radie Svd: Mena Amptdl Seale

Radio Davics: BTS

Bpan 10 WMHz
Bweep 4.6 ms

22.2 dBm

99.00 %
-26.00 dB

HSDPA/HSUPA Mode:

T g S perarn Snahisar - Ovoaped BW

VBW 510.00 kHz

=
P Gl L

Riéf Ofts4t 7.5 4B
et 0.00 dBm

Cender 1,852 GHz
fRes BW 51 KHz

Occupied Bandwidth

Channel 9538

Gantar Fraq: 1553800000 GHz

v Trig: Fres Run FAvgiHald= 1010

#httan: 40 A

#VBW 510 kHz

Total Power

4.2121 MHz
Transmit Freq Error -12.5886 kHz OBW Power
¥ dB Bandwidth 4.8489 MHz x dB

BT P My 22
Radie Srd Nens

Radic Davics: BTS

09.00 %
=26.00 dB

Channel 9262

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
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No.: SRTC2017-9004(F)-17101001(B)

FCC ID: 2ADOBL675PRO

T At Spertien Analgear - voaphed BW

Cantar Freq: 1580000000 GHZ Radio Srd: Mene

o Trig: Free Fun Evgiald:= 10110
#hiten; 40 Al

Center Frac

Radio Davics: BTS

WWBW 510 kHz

Occupied Bandwidth Total Power
4.2092 MHz
-AT.T7T BHz
4,856 MHz

99.00 %
-26.00 dB

QBW Power
» dB

Transmit Freq Emror
% B Bandwidth

31 P My 23, 3017

Channel 9400

Cantar Frag: 1507600000 GHz
" Trig: Fres Run Fegiald = 1010
5ttan; 40 A

Radie Svd: Hena
-
PGl aw Radio Davice: BTS

Fisf Offaat 7.5 4B
et 31.00 dBm_

Bpan 10 WMHz
Bweep 4.6 ms

iRes BW 51 kHz WVBW 510 kHz

Occupied Bandwidth Total Power 22.2 dBm

4.2270 MHz
=21.070 kHz
4.856 MHz

99.00 %
-26.00 dB

QBW Power
» dB

Transmit Freq Emror
% B Bandwidth

D020 o P May 23, 20017

-1

Ampbdl Beals
Rel Value
3100 dBim

mmﬂmh
[40 cii]

Channel 9538

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

WCDMA band V

WCDMA Mode:

T g S perarn Snahisar - Ovoaped BW

é.‘?rf‘."‘-“.. Freq G26.400000 MHz

bl

Occupied Bandwidth

= Trig:Fres Fun
P Gl L

Cantar Fraq: £26 403000 MHz
Srvgihiald= 1010
#fetan; 40 a8

#VBW 510 kHz

Total Power

4.1903 MHz

Transmit Freq Emor
% dB Bandwidth

Le=r

13.768 kHz
4.838 MHz

OBW Power
% dB

B 14 P My 23, ST0L7
Radie Std Nens

Radic Davics: BTS

09.00 %
=26.00 dB

T g S perarn Snahisar - Ovoaped BW

Canter Freq B36.600000 MHz
— b i B

R&f Dffs&t 75 4B

Occupied Bandwidth
4.2213 MHz
-5.244 kHz
4,842 MHz

Transmit Freq Emor
% dB Bandwidth

Le=r

= Trig:Fres Fun
P Gl L

Channel 4132

Cantar Fraq: 836 500000 MHz
Srvgihiald= 1010

#httan: 40 A

#VBW 510 kHz

Total Power

OBW Power
% dB -

B0 12 P My 22
Radie Srd Nens

Radic Davics: BTS

09.00 %
26.00 dB

Channel 4183

The State Radio_monitoring_center Testing Center (SRTC)
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:SIQ '( : No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

Tre Sage ¥ ki B T

BRI e e

L hgiet Spertien Anakger - Oocapied BW

0 W8 B0:31:11 P May 33, 2017
Canter Fre Cantar Fraq: 846500000 MHz Fadio Sud: Hene

! Trig: Fres Fun Fegitald:= 1010
5ttan; 40 A Radio Davics: BTS

WWBW 510 kHz
Occupied Bandwidth Total Power
4.2328 MHz
Transmit Freq Emror -16.638 kHz QBW Power 8900 %
x B Bandwidth 4,864 MHz x dB 26,00 dB

Channel 4233

KB B 1 P My 22
Cunbar Fraq: 826 400000 MHz Radie Std Nens
= Trig: Fres Run AvgiHald = 1010
W G bn: L #httan; 40 48 Radic Davics: BTE

#VBW 510 kHz

Occupied Bandwidth Total Power

4.2114 MHz

Transmit Freq Error 3.828 kHz OBW Power 8900 %
¥ dB Bandwidith 4,840 MHz % dB =26.00 dB

Le=r STATUL

Channel 4132

The State Radio_monitoring_center Testing Center (SRTC) Page number: 40 of 74
Tel: 86-10-57996183
Fax: 86-10-57996388 20170915V1.1.0



SRTC

No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

Tre Sape P rmoniving sons Tettion Camnts
EF R AR TR
T R S pertie Analges | - Docapied BW
K WL B D030 I P May 23, 2017
Center Fre Cantar Fraq: B35 500000 MHz Radia Svd Hens
— & TrigiFres Run Sregitiald:> 1010
Gy L #ittan; 40 i Radio Davice: BTS
WWBW 510 kHz
Occupied Bandwidth Total Power
4.2345 MHz
Transmit Freq Emror -5.138 kHz QBW Power 8900 %
¥ dB Bandwidth 4.851 MHz = dB 26,00 dB
Channel 4183
W8 B T2 P My 23, 2017
q B46.600000 MHz Cantar Fraq: B46 500000 MHz Radia Svd Hena
i pat: BF & TrigiFres Run Sregitiald:> 1010
Gy L #ittan; 40 i Radio Davice: BTS
WWBW 510 kHz
Occupied Bandwidth Total Power 24.0 dBm
42177 MHz
Transmit Freq Emror -23.365 kHz QBW Power 8900 %
¥ dB Bandwidth 4.838 MHz = dB 26,00 dB
Channel 4233
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

WCDMA band IV

WCDMA Mode:

L hgiet Spertien Anakger - Oocapied BW

Marker 1 — Hz

-
PGl aw

Center 1,712 GHz
iRes BW 51 kHz

Occupied Bandwidth

" Trig: Free Run

Cantar Fraq: 1.7 12800000 GHz
Fegiald = 1010
Bhttan: 40 A

WVBW 510 kHz

Total Power

4.2146 MHz

Transmit Freq Emror
% B Bandwidth

-3.012 kHz
4,841 MHz

QBW Power
x dB

Radio Davics: BTS

99.00 %

-26.00 dB

L hgiet Spertien Anakger - Oocapied BW

Center Freq 1.732400000 GHz

Center 1,732 GHz
iRes BW 51 kHz

Occupied Bandwidth

. Trig:Fres Aun
PGl aw

Channel 1312

Cantar Freq: 1.732800000 GHz
Fegiald = 1010
Bhttan: 40 A

WVBW 510 kHz

Total Power

4.2397 MHz

Transmit Freq Emror
% B Bandwidth

-8.184 kHz
4,821 MHz

QBW Power
x dB

D030 34 P May 23, 217
Radio Sud: Mene

Radio Davics: BTS

99.00 %

-26.00 dB

Channel 1412
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Tre Sage ¥ ki B T

BRI e e

SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

L hgiet Spertien Anakger - Oocapied BW

0 1 234 12 PH My 2=
Center Freq 1.7 Canter Freq: 1TEIBM0000 OHz Rudie Svd: Hene

! Trig: Fres Fun Fegiald = 1010
o Gagles L 5ttan; 40 A Radio Davics: BTS

WWBW 510 kHz
Occupied Bandwidth Total Power
4.2169 MHz
Transmit Freq Emror -24.86T kHz QBW Power
% B Bandwidth 4. 821 MHz x dB

e 29 P My
Cantar Frag: 17 12800000 GHz Radis 54 Mens
o Trig: Fres Fun Fegiald = 1010
o Gagles L 5ttan; 40 A Radio Davics: BTS

¢ 1.712 GHz
5 BW 51 kHz WWBW 510 kHz
Occupied Bandwidth Total Power
4.2220 MHz
Transmit Freq Emror 1.485 kHz QBW Power 8900 %
¥ dB Bandwidith 4,824 MHz x dB =26.00 dB

Channel 1312

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-57996183
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SRTC

No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

Tre Sape P rmoniving sons Tettion Camnts
EF R AR TR
T R S pertie Analges | - Docapied BW
K H D030 P May 23, 20017
Center Fre Cantar Fraq: 1732800000 GHz Radia Svd Hens
— & TrigiFres Run Begiiald:> 1010
Gy L #ittan; 40 i Radio Davice: BTS
WWBW 510 kHz
Occupied Bandwidth Total Power
4.2348 MHz
Transmit Freq Emror -11.328 kHz QBW Power 8900 %
¥ dB Bandwidth 4.802 MHz = dB 26,00 dB
Channel 1412
H D034 32 P May 23, 217
s2R00000 GHz Canter Fraq: 1.TEIG00000 GHz Radia Svd Hens
T pat: BF & TrigiFres Run Begiiald:> 1010
#hiten; 40 Al Radio Davice: BTS
WWBW 510 kHz
Occupied Bandwidth Total Power
4.2079 MHz
Transmit Freq Emror -20.700 kHz QBW Power 8900 %
¥ dB Bandwidth 4.875 MHz = dB 26,00 dB
Channel 1513
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The S s, i soes Tetti S
[Ear o e s e e

No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

Emission Bandwidth-FCC Part24.238(b)

WCDMA band Il
WCDMA Mode:
Carrier frequency Bandwidth of -26dBc Power
(MHz) Channel No. (MHz)
1852.4 9262 4.844
1880.0 9400 4.856
1907.6 9538 4.872
HSDPA/HSUPA Mode:
Carrier frequency Channel No Bandwidth of -26dBc Power
(MHz) ' (MHz)
1852.4 9262 4.849
1880.0 9400 4.856
1907.6 9538 4.856
WCDMA band V
WCDMA Mode:
Carrier frequency Bandwidth of -26dBc Power
(MHz) Channel No. (MHz)
826.4 4132 4.838
836.6 4183 4.842
846.6 4233 4.864
HSDPA/HSUPA Mode:
Carrier frequency Channel No Bandwidth of -26dBc Power
(MHz) ) (MHz)
826.4 4132 4.840
836.6 4183 4.851
846.6 4233 4.839
WCDMA band IV
WCDMA Mode:
Carrier frequency Bandwidth of -26dBc Power
(MHz) Channel No. (MHz)
1712.4 1312 4.841
1732.4 1412 4.821
1752.6 1513 4.821
HSDPA/HSUPA Mode:
Carrier frequency Channel No Bandwidth of -26dBc Power
(MHz) ) (MHz)
1712.4 1312 4.824
1732.4 1412 4.802
1752.6 1513 4.875

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
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:SIQ I( : No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

Trs S P reorsrig Bonid T edleg S

(e e i L

Spurious Emissions at antenna terminal-FCC Part2.1051/24.238
WCDMA band Il

WCDMA Mode:
. LEE

T g S peraim Analgsar - Seepl 5

Marker 1 1303536000000 GHz A Typa: Lag-Per Paak Seach
i BRO-E Trig: Fres Run Avpiald: Bri0D

bl : Fasl Lyt
1K mw #hztan; 30 aff

Ref Cffast 75 4B
Red 21,50 dBm

“Stop 15500 GHz

Start 30.0 MHz
#Sweep 5000 s (10001 pes)

Hes BW 1.0 MHz SVEW 1.0 MHz

Channel 9400, 30MHz~1850MHz

T g S peraim Analgsar - Seepl 5

-llar'h.er 1 1.88424 2000000 GHz Mg Thipi LagPair
e Trig: Fres Run Evghiald; 4100

bl : Fasl Lyt
1K mw #hztan; 40 aff

Ref Offset 75 4B
Red 27.50 dBm

Start 1.85000 GHz Stop 1.81000 GHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Sweep 5000 s (10001 pes)

Channel 9400, 1850MHz~1910MHz
Note: The signal beyond the limit is the si gnal transmitted by EUT.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 46 of 74
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

L hgial Speraen Analgear - Sesupd S

Marker 1 1.956843000000 GHz
H g

Ref Offset 7.5 48
Ref 27.50 dBm

&tart 1.910 GHz
#Res BW 1.0 MHz

e
A Type: LagPur Peak Search
" Trig: Fres Run EvgHald: MO0

: Fil e
IFGsind e Bhstan; 30 G

“Stop 20,000 GHz
#Eweep 5000 s (10001 pis)

#VEW 1.0 MHz

HSDPA/HSUPA Mode:

T g S peraim Analgsar - Seepl 5

Marker 1 1442138000000 GHz

bl

Ref Cffast 75 4B
Red 21,50 dBm

Start 30.0 MHz
#Res BW 1.0 MHz

Channel 9400, 1910MHz~20GHz

o If .S

PR30 A g 27, 2017
Mg Typa: Lag-Par T Peak Search
Awgiald: 102

T Trig: Pres Run TiFE

#httan: 30 A

a : F sl
IFGand s

“Stop 15500 GHz

EVEW 1.0 MHz #Sweep 5000 s (10001 pes)

Channel 9400, 30MHz~1850MHz

The State Radio_monitoring_center Testing Center (SRTC)
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:SIQ I( : No.: SRTC2017-9004(F)-17101001(B)

The e f, e st Tesony e FCC ID: 2ADOBL675PRO
EF A e R

L hgial Speraen Analgear - Sesupd S

-Marh.r:r 1 1884802000000 GHz Mg T Lag-Pur
=3 F: Fasl Ly Trig: Fres Run AvgiFiald: 1M00
IFG s s #5ztan; 40 af

Ref Offset 7.5 48
Ref 27.50 dBm

Start 1.55000 GHz ] ) ] ) ] Stop 1.01000 GHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Eweep 5000 s (10001 pis)

Channel 9400, 1850MHz~1910MHz
Note: The signal beyond the limit is the si gnal transmitted by EUT.

TR Spertin Al - Seep 5 =] 4

Marker 1 1958843000000 GHz Az Typa: Lag-Per Paak Seach
Wil BF B Fas e 1@ PresFun Evgitald: -1100
IFGsind rw BAttan: 30 a

Ref Offset 75 4B
Red 27.50 dBm

Start 1.910 GHz J ] i ] ) ] “Stop 20.000 GHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Sweep 5000 s (10001 pes)

Channel 9400, 1910MHz~20GHz
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:SIQ I( : No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

Trs S P reorsrig Bonid T edleg S

(e e i L

WCDMA band V

WCDMA Mode:
_ o LEE

T g S peraim Analgsar - Seepl 5
Peak Saarch

Marker 1 823047200000 MHz Aig Typa: LagPar
Wpal BF PR Fast o 100 FresFun Svgiald: 2ri00
PG sind.rw £httan: 40 28

Ref Offset 75 4B
Red 27.50 dBm

Start 30.0 Mz " Stop 824.0 MHz
#Sweep 5000 5 (10001 pis)

Hes BW 1.0 MHz SVEW 1.0 MHz

Channel 4183, 30MHz~824MHz

EiEE

T g S peraim Analgsar - Seepl 5
Peak Saarch

-llar'h.r:r 1 840870000000 MHz g Thipec Lag-Por
T P Trig: Fres Run Avpiald: Bri0D

bl L=
1K mw #hztan; 40 aff

Ref Offset 75 4B
Red 27.50 dBm

Start §24.00 MHz ] i “Stop 849,00 MHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Sweep 5000 s (10001 pes)

Channel 4183, 824MHz~849MHz
Note: The signal beyond the limit is the si gnal transmitted by EUT.
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:SIQ I( : No.: SRTC2017-9004(F)-17101001(B)

The e f, e st Tesony e FCC ID: 2ADOBL675PRO
EF A e R

L hgial Speraen Analgear - Sesupd S EI&IE

Marker 1 852419100000 MHz Hoog Typac Lag-Par i paaly
RF P Fasl g ' Trig: Fres Run FAvgiiald; 4102
IFGsnd ivw #hdtan: 40 Gl

Ref Offset 7.5 48
Ref 27.50 dBm

&tart 849 MHz ] ) " ) ] " Stop 000 GHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Eweep 500 s (10001 pis)

Channel 4183, 849MHz~9GHz

HSDPA/HSUPA Mode:

TR Spertin Al - Seep 5 =] 4

Marker 1 823761800000 MHz A Typa: Lag-Per Paak Seach
Wil BF Pre Fas e 1@ PresRun Fwgiald; 10108
IFGsind rw Bhtian: 40 a8

Ref Offset 75 4B
Red 27.50 dBm

Start 30.0 MHz ] = ] ) ] " Stop 824.0 MHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Sweep 5000 5 (10001 pis)

Channel 4183, 30MHz~824MHz
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:SIQ I( : No.: SRTC2017-9004(F)-17101001(B)

The e f, e st Tesony e FCC ID: 2ADOBL675PRO
EF A e R

L hgial Speraen Analgear - Sesupd S EI&IE

Marker 1 841.035000000 MHz Hoog Typa: Lag-Par i paaly
RF EFast g 178 FresFun Bvgiald: Tr0D
IFGsnd v #httan: 40 A

Ref Offset 7.5 48
Ref 27.50 dBm

Gtart £24.00 MHz ) i ) ) ) “Stop 549,00 MHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Eweep 5.00 s (10001 pis)

Channel 4183, 824MHz~849MHz
Note: The signal beyond the limit is the si gnal transmitted by EUT.

TR Spertin Al - Seep 5 =] 4

Marker 1 848815100000 MHz Az Typa: Lag-Per Paak Seach
Wil BF Pre Fas e 1@ PresRun Evgitald: -1100
IFGsind rw Bhtian: 40 a8

Ref Offset 75 4B
Red 27.50 dBm

Start 849 MHz ] i ] ) ] " Stop 000 GHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Sweep 5000 5 (10001 pis)

Channel 4183, 849MHz~9GHz
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:SIQ I( : No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

S i e aows T S
[k et = Ttk e
WCDMA band IV
WCDMA Mode:
T el S peraien Anakysal - Sesapd 5 'EI&IE
Marker 1 1568552000000 GHz g Typw LagPer o S (L
iE I Trig: Fres Run Aegiald; 2riog

:Fanl gt
IFGsind e Bhsian: 40 G

Ref Offset 7.5 48
Ref 27.50 dBm

“Stop 1.7100 GHz
#Eweep 5000 s (10001 pis)

Start 30.0 MHz

#Res BW 1,0 MHz #VEW 1.0 MHz

Channel 1412, 30MHz~1710MHz
(L=l

Tl agen Spertim Analgear - Seepl S
L0 2 k NPR:A0:1 3 A Apa 2T, 2017
Marker 1 1.7 38246500000 GHz Hoog Typac Lag-Par i paaly
RF P Fasl Ly ! Trig: Fres Run FAvgiiald; 4102
IFGsnd ivw #hdtan: 40 Gl

Ref Offset 7.5 48
Ref 27.50 dBm

Stop 175500 GHz
#Eweep 5000 s (10001 pis)

Gtart 1.71000 GHz

#Res BW 1,0 MHz #VEW 1.0 MHz

Channel 1412, 1710MHz~1755MHz
Note: The signal beyond the limit is the si gnal transmitted by EUT.
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:SIQ I( : No.: SRTC2017-9004(F)-17101001(B)

The e f, e st Tesony e FCC ID: 2ADOBL675PRO
EF A e R

L hgial Speraen Analgear - Sesupd S EI&IE

Marker 1 16.814423000000 GHz Houg Typ: Lag-Par i paaly
RE PR Fasl g 178 FresFun Avgiald: 1102
IFGsnd v #httan: 40 A

Ref Offset 7.5 48
Ref 27.50 dBm

&tart 1.758 GHz B ] ) ] “Stop 20,000 GHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Eweep 5000 s (10001 pis)

Channel 1412, 1755MHz~20GHz

HSDPA/HSUPA Mode:

L hgial Speraen Analgear - Sesupd S EI&IE

Marker 1 1.386112000000 GHz Houg Typ: Lag-Par i paaly
=3 F: Fasl Ly Trig: Fres Run AvgiFiald: 1M00
IFGsnd ivw #hdtan: 40 Gl

Ref Offset 7.5 48
Ref 27.50 dBm

Start 30.0 MHz = ) ] ) ] “Stop 1.7100 GHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Eweep 5000 s (10001 pis)

Channel 1412, 30MHz~1710MHz
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The e f, e st Tesony e FCC ID: 2ADOBL675PRO
EF A e R

L hgial Speraen Analgear - Sesupd S EI&IE

Marker 1 1736521000000 GHz Hoog Typa: Lag-Par i paaly
=3 F: Fasl Ly Trig: Fres Run AvgiFiald: 4M00
IFGsnd ivw #hdtan: 40 Gl

Ref Offset 7.5 48
Ref 27.50 dBm

Gtart 1.71000 GHz ] ) = ] Stop 175500 GHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Eweep 5000 s (10001 pis)

Channel 1412, 1710MHz~1755MHz
Note: The signal beyond the limit is the si gnal transmitted by EUT.

TR Spertin Al - Seep 5 =] 4

-llar'h.r-_-r 1 15.6649E8000000 GHz Ay Thipi: LagPar Peik Saarch
il BF PR Fasd L, T FresRun Evgiiald; 1102
IFGsind rw #hstan: 40 A

Ref Offset 75 4B
Red 27.50 dBm

Start 1.795 GHz i i ] ) ] “Stop 20.000 GHz
#Res BW 1.0 MHz EVEW 1.0 MHz #Sweep 5000 s (10001 pes)

Channel 1412, 1755MHz~20GHz
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

Band Edges Compliance-FCC Part24.238(b)

WCDMA band Il

WCDMA Mode:

L hgial Speraen Analgear - Sesupd S

Marker 1_1.850000000000 GH : Bivg Typic Lag Par
B THO:far e THigPresRun Fegiald; M09
IFGaind rw #hiten; 40 S

Ref 27,50 dBm

Center 1.450000 GHz
#Res BW 51 kHz EVEW 51 KHz

" Span 5.000 MHz
#Eweep 5000 s (10001 pis)

Channel 9262

L hgial Speraen Analgear - Sesupd S

Marker 1 1.910000000000 GHz Prg Thp: Lag-Fur
B PHD Trig: Fres Run Avgiald: 2rio2

Lirar Lyt
IFGaind mw Bhttan: 40 A

Ref 27,50 dBm

Center 1.410000 GHz
#Res BW 51 kHz EVEW 51 KHz

" Span 5.000 MHz
#Eweep 5000 s (10001 pis)

Channel 9538

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

HSDPA/HSUPA Mode:

L hgial Speraen Analgear - Sesupd S

Marker 1 1850000000000 GHz
H FX

Ref 27,50 dBm

Center 1.450000 GHz
#Res BW 51 kHz EVEW 51 KHz

SFai g Trig: FresAun
IFGand e #httan; 40 a8

Awg Typa: Lag-Par
FAvgiald; 102

" Span 5.000 MHz
#Eweep 5000 s (10001 pis)

Channel 9262

L hgial Speraen Analgear - Sesupd S

Marker 1 1.910000000000 GH

Ref 27,50 dBm

Center 1.910000 GHz
#Res BW 51 kHz EVEW 51 KHz

00 Fai e 170 FresRun
IFGand e #httan; 40 a8

Awg Typa: Log-Par
Avgiald; 1108

" Span 5.000 MHz
#Eweep 5000 s (10001 pis)

Channel 9538

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

WCDMA band V

WCDMA Mode:

T g S peraim Analgsar - Seepl 5

Marker 1 8524.000000000 MHz
P Trig: Fras Fun Svgiald: 10100

bl Ot Far Ly
IFGaind w #httan; 40 48

Ref 27,50 dBm

Center §24.000 MHz

HHes BW 51 kHz SWVBW 51 kH2

Bivg Typi: Lag-Peur

" Span 5.000 MHz

#Sweep 5000 s (10001 pes)

Channel 4132

T g S peraim Analgsar - Seepl 5
Marker 1 848000000000 MHz
iy Trig: Fres Run

bl PHD: Far Dot
IFGaind w #httan; 40 48

Ref 27,50 dBm

Center §49.000 MHz

HHes BW 51 kHz SWVBW 51 kH2

Bivg Typi: Lag-Peur
Avgitald: 1M02

" Span 5.000 MHzZ
#Sweep 5000 s (10001 pes)

Channel 4233

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

HSDPA/HSUPA Mode:

L hgial Speraen Analgear - Sesupd S

Marker 1 824.000000000 MHz

L i
IFGsind e

Ref 27,50 dBm

Center §24.000 MHz
#Res BW 51 kHz

&+ Trig:Fres Aun
#hiten; 40 S

#VBW 51 KHz

Awg Typa: Log-Par
Avgiald; 1108

" Span 5.000 MHz
#Eweep 5000 s (10001 pis)

L hgial Speraen Analgear - Sesupd S

Marker 1 845.000000000 MHz

L i
IFGsind e

Ref 27,50 dBm

Center 49,000 MHz
#Res BW 51 kHz

&+ Trig:Fres Aun
#hiten; 40 S

#VBW 51 KHz

Channel 4132

Awg Typa: Lag-Par
FAvgiald; 102

" Span 5.000 MHz
#Eweep 5000 s (10001 pis)

Channel 4233

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

WCDMA band IV

WCDMA Mode:

T g S peraim Analgsar - Seepl 5

Marker 1 1710000000000 GHz Aivg Typi: Lag-Pur
o ra Trig: Fras Fun Svgiald: 2ri00

bl O:Far Ly
IFGaind w #httan; 40 48

Ref 27,50 dBm

Center 1.710000 GHz
#Res BW 51 kHz SVEW 51 kHz

" Span 5.000 MHz

#Sweep 5000 s (10001 pes)

Channel 1312

T g S peraim Analgsar - Seepl 5

Marker 1 1755000000000 GHz Aivg Typi: Lag-Pur
B PHD Trig: Fras Fun Svgiald: 2ri00

bl PHD: Far Dot
IFGaind w #httan; 40 48

Ref 27,50 dBm

Center 1.755000 GHz
#Res BW 51 kHz SVEW 51 kHz

" Span 5.000 MHz
#Sweep 5000 s (10001 pes)

Channel 1513

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

HSDPA/HSUPA Mode:

L hgial Speraen Analgear - Sesupd S

Marker 1 1710000000000 GHz
H FX

Ref 27,50 dBm

Center 1.710000 GHz
#Res BW 51 kHz EVEW 51 KHz

SFai g Trig: FresAun
IFGand e #httan; 40 a8

Awg Typa: Log-Par
Avgiald; 1108

" Span 5.000 MHz
#Eweep 5000 s (10001 pis)

Channel 1312

L hgial Speraen Analgear - Sesupd S

Marker 1 1.755000000000 GH

Ref 27,50 dBm

Center 1.754000 GHz
#Res BW 51 kHz EVEW 51 KHz

00 Fai e 170 FresRun
IFGand e #httan; 40 a8

Awg Typa: Log-Par
Avgiald; 1108

" Span 5.000 MHz
#Eweep 5000 s (10001 pis)

Channel 1513
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:;R I( : No.: SRTC2017-9004(F)-17101001(B)

The e f, e st Tesony e FCC ID: 2ADOBL675PRO
EF A e R

Frequency Stability-FCC Part2.1055/24.235

WCDMA band I
WCDMA Mode:
o Test Result (ppm)@NV
VEmPEEliEl ) Channel 9262 Channel 9400 Channel 9538
-30 0.002 0.002 0.001
-20 0.001 0.002 0.001
-10 0.003 0.001 0.004
0 0.001 0.002 0.003
+10 0.002 0.004 0.004
+20 0.002 0.005 0.002
+30 0.001 0.003 0.005
+40 0.004 0.004 0.001
+50 0.003 0.002 0.002
Voltage Test Result (ppm)@NT
Channel 9262 Channel 9400 Channel 9538
LV 0.00211 0.003 0.004
HV 0.004 0.004 0.002
HSDPA/HSUPA Mode:
0 Test Result (ppm)@NV
VEmPEEliEl ) Channel 9262 Channel 9400 Channel 9538
-30 0.002 0.001 0.002
-20 0.003 0.003 0.004
-10 0.002 0.001 0.001
0 0.003 0.003 0.001
+10 0.001 0.002 0.002
+20 0.001 0.002 0.002
+30 0.002 0.003 0.001
+40 0.003 0.002 0.003
+50 0.002 0.002 0.002
Test Result (ppm)NT
Vielilge Channel 9262 Channel 9400 Channel 9538
LV 0.003 0.002 0.003
HV 0.002 0.002 0.002
The State Radio_monitoring_center Testing Center (SRTC) Page number: 61 of 74
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No.: SRTC2017-9004(F)-17101001(B)

FCC ID: 2ADOBL675PRO

WCDMA band V
WCDMA Mode:
o Test Result (ppm)@NV
el Channel 4132 Channel 4183 Channel 4233
-30 0.001 0.002 0.002
20 0.005 0.001 0.003
10 0.003 0.002 0.004
0 0.002 0.002 0.001
+10 0.002 0.002 0.002
+20 0.003 0.003 0.001
+30 0.003 0.003 0.004
+40 0.002 0.001 0.001
+50 0.002 0.002 0.002
Test Result (ppm)@NT
etz Channel 4132 Channel 4183 Channel 4233
LV 0.002 0.003 0.002
HV 0.004 0.004 0.002
HSDPA/HSUPA Mode:
o Test Result (ppm)@NV
el Channel 4132 Channel 4183 Channel 4233
-30 0.002 0.003 0.002
20 0.002 0.003 0.001
10 0.002 0.002 0.002
0 0.001 0.002 0.003
+10 0.003 0.003 0.003
+20 0.003 0.001 0.002
+30 0.001 0.001 0.002
+40 0.004 0.002 0.004
+50 0.003 0.001 0.002
Test Result (ppm)@NT
etz Channel 4132 Channel 4183 Channel 4233
LV 0.003 0.004 0.002
HV 0.002 0.004 0.003
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No.: SRTC2017-9004(F)-17101001(B)

FCC ID: 2ADOBL675PRO

WCDMA band IV

WCDMA Mode:
o Test Result (ppm)@NV
el Channel 1312 Channel 1412 Channel 1513
_30 0.001 0.002 0.002
20 0.005 0.001 0.003
10 0.003 0.003 0.003
0 0.001 0.003 0.002
+10 0.005 0.002 0.003
+20 0.004 0.003 0.001
+30 0.003 0.004 0.002
+40 0.003 0.004 0.004
+50 0.002 0.002 0.004
Test Result (ppm)@NT
etz Channel 1312 Channel 1412 Channel 1513
LV 0.001 0.002 0.003
HV 0.001 0.003 0.002
HSDPA/HSUPA Mode:
o Test Result (ppm)@NV
lemperature(:C) Channel 1312 Channel 1412 Channel 1513
-30 0.002 0.004 0.002
20 0.003 0.002 0.003
10 0.002 0.003 0.003
0 0.003 0.001 0.003
+10 0.002 0.002 0.001
+20 0.004 0.002 0.003
+30 0.001 0.001 0.003
+40 0.002 0.004 0.001
+50 0.006 0.001 0.002
Test Result (ppm)@NT
etz Channel 1312 Channel 1412 Channel 1513
LV 0.003 0.003 0.005
HV 0.002 0.004 0.006
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:SIQ '( : No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

Trs S P reorsrig Bonid T edleg S

[Ear o e s e e

Peak-Average Ratio -FCC Part 24.232(d)

WCDMA band I

WCDMA Mode:

Tl i Spertie Analgs i - Paews Stet OO i lf - 4

I T 072537 M S =T, 2007
Center Freq 1880000000 GHz Cunber Fraq: 1380000000 GHz Radia 514 Nens Frequancy

I il Ceaman ¥ K00 Mt

P Gy ns |
Avaerage Power

7.62 dBm i Center Freq

1 BEDOOGO00 BHz
37.69 % at OdB

CF Step
£,000000 MHz

fusn Marni

- Freq Offset
000t '!n._: aHz

I P———
0.0001 % T

Info BAY 100.00 kHz

HSDPA/HSUPA Mode:

T S perai Analgear - P St OCNF E|ﬂIE
i e 72006 AM A 37, 200 T
Center Freq 1.860000000 GHz Cantar Frag: 1460000000 GHz Fadia S Hens Fresjusmicy

T pat: BF Coamani 18 K00 Wgs
P Goin: | aw

Avarage Power

7.65 dBm ; E:I‘IIEFF‘:::
37.17 % at 0dB '

CF Step
B.000000 MHz

BLgn Man

— Freg Offsat
0.001 % O Hz

0.0001 %!
0de
Info BAW 100.00 kHz
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:SIQ '( : No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

Trs S P reorsrig Bonid T edleg S

[Ear o e s e e

WCDMA band IV

WCDMA Mode:

g S porar Analgsar - P St OO

7004 RA R 5T, 200 T

Canter Freq 1.732400000 GHz Cantar Freg: 1720800000 GHz Radie Srd: Mena
Ty o Trig: Fras Fun Coamen: 184 kM0 Mpt
I GaalnsLaw #httan: 40 a8

Avaerage Power

8.11 dBm
37.43 % at 0dB

I P———
0.0001 % T

Info BAY 100.00 kHz

i lf - 4
Fregquancy

Center Freq
1. T ERA00000 GHE

CF Step
£,000000 MHz

fusn Marni

OMHz

HSDPA/HSUPA Mode:

g S porar Analgsar - P St OO

770053 A Ao 5T, 200 T

Canter Freq 1.732400000 GHz Canter Fraq: 1722800000 GHz Radie Std Hens
T o Trig: Fras Fun Coamtn 14 k0.0 s
Gl Law ;

Avaerage Power

85.06 dBm
37.86 % at 0dB

0.0001 %! =
0dE

Info BAY 100.00 kHz

i lf - 4
Fregquancy

Center Freq
1. T ERA00000 GHE
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

APPENDIX B — TEST DATA OF RADIATED EMISSION

Effective Isotropic Radiated Power-FCC Part24.232(b)

WCDMA band Il
WCMDA Mode:
Frequency Peak Pca Ang?ma Pmea Polarization
(MHz) EIRP(dBm) Cable loss Gain (dB) (dBm)
1852.4 23.06 -4.8 8.6 19.26 Vertical
1880.0 23.06 -4.8 8.6 19.26 Vertical
1907.6 23.01 -4.8 8.6 19.21 Vertical
HSDPA/HSUPA Mode:

Frequency Peak Pca Ang?ma Pmea | Polarizatio
(MHz) EIRP(dBm) Cable loss Gain (dB) (dBm) n
1852.4 23.46 -4.8 8.6 19.66 | Vertical
1880.0 23.66 -4.8 8.6 19.86 Vertical
1907.6 23.03 -4.8 8.6 19.23 | \Vertical

WCDMA band IV
WCMDA Mode:
Frequency Peak Pca Ang,?ma Pmea Polarization
(MHz) EIRP(dBm) Cable loss Gain (dB) (dBm)
1712.4 23.21 -4.8 8.6 19.41 Vertical
1732.4 23.35 -4.8 8.6 19.55 Vertical
1752.6 23.76 -4.8 8.6 19.96 Vertical
HSDPA/HSUPA Mode:

Frequency Peak Pca Ang,?ma Pmea | Polarizatio
(MHz) EIRP(dBm) Cable loss Gain (dB) (dBm) n
1712.4 22.88 -4.8 8.6 19.08 Vertical
1732.4 22.82 -4.8 8.6 19.02 Vertical
1752.6 23.49 -4.8 8.6 19.69 Vertical
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

WCDMA band V
WCDMA Mode:
Peak Pca Ga . .
Frt(a&Llj_'le;cy ERP Cable Antenna Cozgeg;uon (F;rgtrana) PO|a|I::28tIO
(dBm) | loss(dB) | Gain (dB)
826.4 22.87 -3.8 8.6 2.15 20.22 | Vertical
836.6 23.06 -3.8 8.6 2.15 20.41 Vertical
846.6 23.14 -3.8 8.6 2.15 20.49 | Vertical
HSDPA/HSUPA Mode:
Peak Pca Ga , .
Fr((al\c;Illj_'le;cy ERP Cable Antenna Cozrdeé:;lon (Izjr;(rana) Pola::zatlo
(dBm) | loss(dB) | Gain (dB)
826.4 22.87 -3.8 8.6 2.15 20.22 | Vertical
836.6 22.84 -3.8 8.6 2.15 20.19 | Vertical
846.6 22.68 -3.8 8.6 215 20.03 | \Vertical
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

Radiated Spurious Emissions-FCC Part2.1053/24.238

WCDMA band Il
WCDMA Mode:
Channel 9262
E Power Limited N
requency (MHz) (dBm) (dBm) Polarization
2456.16 -52.36 -13 Vertical
2778.18 -51.93 -13 Vertical
3727.87 -44.27 -13 Horizontal
6679.98 -43.87 -13 Horizontal
9961.41 -39.97 -13 Vertical
17821.82 -36.19 -13 Vertical
Channel 9400
E Power Limited N
requency (MHz) (dBm) (dBm) Polarization
2453.64 -53.15 -13 Vertical
2780.68 -51.61 -13 Vertical
3730.87 -43.38 -13 Horizontal
6678.61 -43.65 -13 Vertical
9964.33 -40.14 -13 Vertical
17823.75 -35.67 -13 Horizontal
Channel 9538
E Power Limited N
requency (MHz) (dBm) (dBm) Polarization
2454.69 -52.65 -13 Vertical
2778.24 -52.13 -13 Vertical
3729.08 -43.55 -13 Horizontal
6679.57 -43.58 -13 Vertical
9964.55 -39.80 -13 Horizontal
17821.48 -35.94 -13 Vertical

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 68 of 74

20170915V1.1.0




SRTC

No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

HSDPA/HSUPA Mode:
Channel 9262
Frequency (MHz) POTED S Polarization
(dBm) (dBm)
2454 .41 -53.21 -13 Vertical
2778.47 -52.21 -13 Vertical
3729.11 -43.91 -13 Vertical
6676.33 -42.97 -13 Horizontal
9963.82 -40.01 -13 Vertical
17824.37 -35.56 -13 Vertical
Channel 9400
Frequency (MHz) I(D dogvrﬁ; L('c;g:ﬁ? Polarization
2455.01 -52.58 -13 Vertical
2778.67 -51.80 -13 Horizontal
3730.44 -43.93 -13 Vertical
6676.20 -43.91 -13 Vertical
9961.39 -40.34 -13 Horizontal
17820.51 -35.51 -13 Vertical
Channel 9538
Frequency (MHz) o iz Polarization
(dBm) (dBm)
2452.89 -53.05 -13 Vertical
2781.15 -51.98 -13 Horizontal
3729.69 -43.81 -13 Vertical
6676.09 -43.00 -13 Vertical
9962.42 -40.22 -13 Horizontal
17821.85 -35.59 -13 Vertical

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2017-9004(F)-17101001(B)

FCC ID: 2ADOBL675PRO

WCDMA band IV

WCDMA Mode:
Channel 1312
Frequency (MHz) I(:’dogvrﬁ; L('c;g:ﬁ? Polarization
2453.06 -53.12 -13 Vertical
2780.68 -51.33 -13 Vertical
3728.97 -43.68 -13 Vertical
6676.71 -43.58 -13 Vertical
9963.72 -40.32 -13 Horizontal
17822.44 -35.55 -13 Horizontal
Channel 1412
Frequency (MHz) I(::jogvrﬁ;' L('(;g:g;j Polarization
2454 .96 -52.39 -13 Vertical
2780.48 -52.07 -13 Vertical
3728.06 -44.28 -13 Vertical
6676.64 -43.55 -13 Vertical
9961.56 -39.50 -13 Vertical
17822.88 -35.64 -13 Vertical
Channel 1513
Frequency (MHz) I(:’dogvrﬁ; L(lc;rg’:re]? Polarization
2455.42 -52.25 -13 Vertical
2780.59 -51.71 -13 Vertical
3728.30 -43.51 -13 Vertical
6676.74 -43.34 -13 Vertical
9961.56 -40.25 -13 Vertical
17821.60 -35.56 -13 Vertical
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No.: SRTC2017-9004(F)-17101001(B)

SRTC

T B et b it Ty FCC ID: 2ADOBL675PRO
BRI
HSDPA/HSUPA Mode:
Channel 1312
Frequency (MHz) I(:’dogvrﬁ; L('c;g:ﬁ? Polarization
2453.82 -52.68 -13 Vertical
2781.81 -51.66 -13 Vertical
3727.35 -43.38 -13 Vertical
6678.27 -43.84 -13 Horizontal
9961.67 -39.72 -13 Vertical
17824.26 -35.37 -13 Vertical
Channel 1412
Frequency (MHz) I(::jogvrﬁ;' L('(;g:g;j Polarization
2453.09 -52.37 -13 Horizontal
2780.47 -51.83 -13 Vertical
3728.77 -43.74 -13 Vertical
6678.52 -43.74 -13 Vertical
9965.11 -39.41 -13 Vertical
17823.08 -35.26 -13 Horizontal
Channel 1513
Frequency (MHz) I(::jogvrﬁ;' L('(;g:g;j Polarization
2453.40 -52.46 -13 Horizontal
2779.17 -52.08 -13 Vertical
3729.83 -43.94 -13 Horizontal
6678.39 -43.56 -13 Vertical
9963.17 -40.04 -13 Horizontal
17822.52 -35.92 -13 Vertical
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No.: SRTC2017-9004(F)-17101001(B)
FCC ID: 2ADOBL675PRO

WCDMA band V
WCDMA Mode:
Channel 4132
Frequency (MHz) I(:’dogvrﬁ; L('c;g:ﬁ? Polarization
2454 .68 -52.28 -13 Vertical
2779.64 -51.29 -13 Horizontal
3729.71 -44.03 -13 Vertical
6677.22 -43.11 -13 Vertical
9961.92 -39.83 -13 Horizontal
17820.76 -35.34 -13 Vertical
Channel 4183
Frequency (MHz) I(::jogvrﬁ;' L('(;g:g;j Polarization
2453.82 -52.78 -13 Horizontal
2781.67 -52.23 -13 Vertical
3730.40 -43.91 -13 Vertical
6676.71 -43.03 -13 Vertical
9961.68 -40.07 -13 Vertical
17820.93 -35.45 -13 Horizontal
Channel 4233
E Power Limited .
requency (MHz) (dBm) (dBm) Polarization
2455.04 -52.79 -13 Vertical
2779.14 -51.59 -13 Vertical
3729.46 -43.97 -13 Vertical
6677.82 -43.62 -13 Vertical
9962.52 -40.25 -13 Vertical
17821.74 -35.72 -13 Vertical
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:;R I( : No.: SRTC2017-9004(F)-17101001(B)

By B el FCC ID: 2ADOBL675PRO
[ e e et
HSDPA/HSUPA Mode:
Channel 4132
Frequency (MHz) I(:’dogvrﬁ; L('c;g:ﬁ? Polarization
2456.48 -53.11 -13 Vertical
2780.64 -51.30 -13 Vertical
3729.62 -43.75 -13 Horizontal
6676.28 -43.34 -13 Horizontal
9964.04 -40.25 -13 Vertical
17823.71 -36.14 -13 Vertical
Channel 4183
Frequency (MHz) I(::jogvrﬁ;' L('(;g:g;j Polarization
2455.50 -52.54 -13 Vertical
2778.64 -51.27 -13 Vertical
3727.85 -43.57 -13 Vertical
6679.44 -43.35 -13 Horizontal
9964.59 -40.15 -13 Vertical
17821.74 -35.28 -13 Horizontal
Channel 4233
Frequency (MHz) “oui e Polarization
(dBm) (dBm)
2453.87 -52.66 -13 Vertical
2780.21 -51.84 -13 Vertical
3730.28 -43.95 -13 Vertical
6676.18 -43.50 -13 Horizontal
9964.05 -39.82 -13 Horizontal
17824.23 -36.14 -13 Vertical
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APPENDIX C — TEST SETUP

Spurious RF Conducted Emissions Test setup

---End of Test Report---
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